
Trailed Track System (TTS)

Parts 
Manual

CPB-513 March 2014

70 Series (70-2516, 70-3011, 70-3611)
80 & 100 Series (100-3612, 100-3613, includes 80-3013)





CPB-513 - 3-2014 1

TABLE OF CONTENTS

FOREWORD  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .2
Track Series & Brand Comparison  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .2
Abbreviations  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .3
Location of Product Model and Serial Number (Identification plate) . . . . . . . . . . . . . . . . . . .3
Parts Ordering Procedure . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .3
Parts List Format . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .3

TRAILED TRACK SYSTEM 70 SERIES . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 70-2
Track & Undercarriage  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 70-2
Undercarriage Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 70-4
Frame Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 70-6
Tension Link Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 70-8
Tensioner Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 70-10
Alignment Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 70-12
Bogie Assembly - Mid-roller  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 70-14
Hub - Idler . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 70-16
Hub - Mid-roller . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 70-18

TRAILED TRACK SYSTEM 80 & 100 SERIES
(INCLUDES 80-3013) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 100-2

Track & Undercarriage  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 100-2
Undercarriage Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 100-4
Frame Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 100-6
Tension Link Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 100-8
Tensioner Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 100-10
Alignment Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 100-12
Bogie Assembly - Mid-roller  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 100-14
Carrier Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 100-16
Hub - Idler . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 100-18
Hub - Mid-roller . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 100-20

FITMENT KITS  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 101-2
Axles . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 101-2
4” & 5.5” Straight Pins . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 101-4
6” & 9” Stabilizer Assemblies  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 101-6
16.75” & 24” Stabilizer Assemblies . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 101-8



FOREWORD

Track Series & Brand Comparison

70 Series

100 Series (includes 80-3013)

Track Size 236” x 25” 236” x 30” 236” x 36”

TTS Model 70-2516 70-3011 70-3611

Track Size 302” x 30” 302” x 36” 324” x 36”

TTS Model 80-3013 100-3613 100-3612
2 CPB-513 - 3-2014 



FOREWORD (CONT’D)

Abbreviations

   FN - Footnote is a column in the parts list used to
communicate information that directly effects the
part it’s lined up with. The number used will
correspond with information located below the
parts list.

UAR - Use As Required (UAR) is used in the quantity
column indicating the number of parts used is
determined by service needs.

REF - Reference used in the part number column
indicates the part has special service information.
The location of this information is often
referenced in the description column.

NSS - Not Serviced Separately (NSS) in a part number
column indicates the part is not available for
service.

Location of Product Model and Serial Number (Identification plate)

Parts Ordering Procedure

When ordering parts for your Trailed Track System (TTS),
please contact an authorized TTS dealer in your area. If
the parts are associated with a possible warranty claim,
make sure that you contact the original dealer from which
you purchased the TTS. Make sure to provide the TTS
model, Serial number, Part number, Part description and
quantity.

Parts List Format

TTS Series Column - This column is used to list TTS
series model numbers in the event the part needs to be
ordered by model. If the column is blank that part is used
for all models.
CPB-513 - 3-2014 3



Track & Undercarriage

CP0943
70-1



TRAILED TRACK SYSTEM 70 SERIES

Track & Undercarriage

(2A-0968)

Ref. FN Part Number
TTS 
Series Qty. Description

1 G25BN03028 70-2516 1 TRACK, Rubber, 236” x 25”

G30BN03029 70-3011 1 TRACK, Rubber, 236” x 30”

G36BN02968 70-3611 1 TRACK, Rubber, 236” x 36”

2 REF 1 UNDERCARRIAGE ASSY., See page 70-4

3 4W-0327-101 70-2516 4 WHEEL, Mid-roller, TTS Gray, (25” Track)

4W-0321-101 70-3011 4 WHEEL, Mid-roller, TTS Gray, (30” Track)

4W-0321-101 70-3611 4 WHEEL, Mid-roller, TTS Gray, (36” Track)

4W-0321-103 70-3011 4 WHEEL, Mid-roller, Semi-gloss Black, (30” Track)

4W-0321-103 70-3611 4 WHEEL, Mid-roller, Semi-gloss Black, (36” Track)

4 5W-0281-101 70-2516 4 WHEEL, Idler, TTS Gray, (25” Track)

5W-0287-101 70-3011 4 WHEEL, Idler, TTS Gray, (30” Track)

5W-0287-101 70-3611 4 WHEEL, Idler, TTS Gray, (36” Track)

5W-0287-103 70-3011 4 WHEEL, Idler, Semi-gloss, Black, (30” Track)

5W-0287-103 70-3611 4 WHEEL, Idler, Semi-gloss, Black, (36” Track)

5 2F-0065 32 WASHER, Flat, M16

6 2F-0087 32 BOLT, Hex, M16 x 50 Gr 10.9

7 2C-2030 8 RING, Back-up

8 224091351 32 WASHER, Flat, 21.4 x 42 x 5 mm

9 2F-0158 32 BOLT, Hex, M20 x 70 Gr 10.9
CPB-513 - 3-2014 70-2



Undercarriage Assembly

CP0944
70-3



TRAILED TRACK SYSTEM 70 SERIES

Undercarriage Assembly

(2A-0967)

Ref. FN Part Number
TTS 
Series Qty. Description

1 REF 1 FRAME ASSY., See page 70-6

2 REF 1 TENSION LINK ASSY., See page 70-8

3 REF 1 TENSIONER ASSY., See page 70-10

4 REF 1 ALIGNMENT ASSY., See page 70-12

5 REF 1 BOGIE ASSY., Mid-roller, See page 70-14
CPB-513 - 3-2014 70-4



Frame Assembly

CP0945
70-5



TRAILED TRACK SYSTEM 70 SERIES

Frame Assembly

(2A-0967)

Ref. FN Part Number
TTS 
Series Qty. Description

1 2A-0964 1 FRAME, Main, Includes item 11

2 2C-2025 1 CAP, End, 80 mm

3 2F-0143 1 BOLT, Hex, M20 x 40 Gr 10.9

4 2C-2033 2 WASHER, Thrust, 60 mm

5 2C-2024 4 SPACER, Flg., M20

6 2F-0323 1 BOLT, Hex, M20 x 50 Gr 10.9

7 2C-2157-101 1 DEFLECTOR, Black

8 2S-0350 1 PIN

9 2H-0060 2 FITTING, Grease, 1-8”-27 PTF

10 2F-0307 2 BOLT, Flg., K-socket, M12 x 25 Cl 10.9

11 2A-0952 1   ARM, Tandem

12 2B-0130 2 BUSHING

13 2B-0118 2 BUSHING

14 761804065 2 BOLT, Hex Flg., M16 x 40 Cl 10.9

15 2S-0416-101 1 BRACKET, Side

16 2J-0116 2 SEAL, Scraper, 50 x 62 x 7 mm thk

17 2J-0143 2 SEAL, Scraper, 105 x 120 x 8 mm thk

18 2C-2032 4 WASHER, Thrust, 60 mm

19 2M-0160 1 DECAL, TTS Greasing

20 2J-0117 4 SEAL, Scraper, 60 x 74 x 8 mm thk

21 2B-0117 2 BUSHING, 60 x 65 x 60 mm thk

22 2B-0116 2 BUSHING, 80 x 85 x 60 mm thk

23 2J-0118 2 BUSHING, 80 x 94 x 8 mm thk
CPB-513 - 3-2014 70-6



Tension Link Assembly

CP0947
70-7



TRAILED TRACK SYSTEM 70 SERIES

Tension Link Assembly

(2A-0924)

1 - For Special Tooling use p/n 2P-0019 Seal Installation Tool available from Camoplast.

Ref. FN Part Number
TTS 
Series Qty. Description

2A-0924-101 1 LINK ASSY., Tension, Includes items 1, 5, 6 & 7

1 2A-0925-101 1   LINK, Tension

2 2S-0424 1 PIN, Tensioner

3 2F-0323 1 BOLT, Hex, M20 x 50 Cl 10.9

4 2C-2024 1 SPACER, Flg., M20

5 NSS 1   HUB, Idler, See page 70-16

6 NSS 1   AXLE, Idler

7 1 2J-0026 2   SEAL, Mechanical Face, 127 mm ID
CPB-513 - 3-2014 70-8



Tensioner Assembly

CP0948
70-9



TRAILED TRACK SYSTEM 70 SERIES

Tensioner Assembly

(2A-1001)

Ref. FN Part Number
TTS 
Series Qty. Description

2A-1001 1 TENSIONER ASSY., Track, Includes items 1 - 6, 10

1 2A-0994 1   SEAT, Spring

2 2M-0145-001 1   SPRING

3 2C-2255 1   SCREW, Compression, M24 x 3 x 240

4 2F-0322 1   WASHER, Flat, 1.25”

5 2S-0429 1   SUPPORT, Head

6 2F-0324 1   SCREW, Set, Hex Socket, M6 x 10 Cl 12.9

7 2C-2262 2 SPACER

8 2F-0181 2 BOLT, Hex, M24 x 70 Cl 10.9

9 2B-0133 2 BUSHING, Oiltite

10 2S-0432-001 1   CAP, Locking

11 2F-0001 4 BOLT, Hex Flg., M12 x 30 Cl 10.9
CPB-513 - 3-2014 70-10



Alignment Assembly

CP0955
70-11



TRAILED TRACK SYSTEM 70 SERIES

Alignment Assembly

(2A-0922 & 2A-0967)

1 - For Special Tooling use p/n 2P-0019 Seal Installation Tool available from Camoplast.

Ref. FN Part Number
TTS 
Series Qty. Description

2A-0922-101 1 ALIGNMENT ASSY., Lever, Includes items 1 & 3

1 2A-0923-101 1   LEVER, Alignment

2 1 2J-0026 2 SEAL, Mechanical Face, 127 mm ID

3 NSS 2   HUB, Idler, See page 70-16

4 2C-0387 2 PLATE, Lock

5 2F-0188 2 SCREW, Set, Special, 1-1/8” x 85 mm

6 2F-0005 2 BOLT, Hex, M12 x 30 Cl 10.9

7 2C-0008 2 SPACER, Flanged

8 2S-0352 1 PIN, Mounting

9 2C-2024 1 SPACER, Flg., M20

10 2F-0323 1 BOLT, Hex, M20 x 50 Cl 10.9

11 2C-2023 1 WASHER, Thrust, 50 mm
CPB-513 - 3-2014 70-12



Bogie Assembly - Mid-roller

CP0650
70-13



TRAILED TRACK SYSTEM 70 SERIES

Bogie Assembly - Mid-roller

(2A-0918)

1 - For Special Tooling use p/n 2P-0020 Seal Installation Tool available from Camoplast.

Ref. FN Part Number
TTS 
Series Qty. Description

2A-0918-101 1 BOGIE ASSY., Mid-roller, Includes items 1 - 11, 15, 16 & 18, 19

2A-0920-101 1 HUB and AXLE ASSY., Mid-roller, Includes items 2, 11, 16 & 17

1 2A-0919-101 1   DOGHOUSE ASSY., Mid-roller, Includes items 18 - 20

2 2A-0921-101 2   AXLE, Mid-roller

3 2J-0090 2   SEAL, Mechanical Face, 88 mm Sq.

4 2C-1335 2   PLATE, End

5 2C-1334 4   RING, Thrust, 70.3 mm ID

6 2J-0141 2   O-RING

7 2F-0001 6   BOLT, Hex Flg., M12 x 30 Cl 10.9

8 2C-1327 2   COVER, End

9 2F-0242 16   BOLT, Hex, M8 x 20 Cl 10.9

10 2H-0159 2   PLUG, End Cover

11 2C-1320-101 4   HUB, Mid-roller, See page 70-18

12 2S-0351 1 PIN, Mounting

13 2C-2024 1   SPACER, Flg., M20

14 2F-0323 1   BOLT, Hex, M20 x 50 Cl 10.9

15 2H-0060 1 FITTING, Grease, 1/8”-27 PTF Short

16 1 2J-0017 1   SEAL, Mechanical Face

17 2B-0119 2   BUSHING, PT, 70 x 75 x 80 mm Long

18 NSS 2     SCREW, Hex Socket, M12 x 30

19 NSS 2     PIN, Connection

20 NSS 1     DOGHOUSE, MId-roller
CPB-513 - 3-2014 70-14



Hub - Idler

CP0949
70-15



TRAILED TRACK SYSTEM 70 SERIES

Hub - Idler

(2A-0922 & 2A-0924)

1 - For Special Tooling use p/n 2P-0021 Bearing Locknut Socket available from Camoplast.

Ref. FN Part Number
TTS 
Series Qty. Description

1 2C-2013-101 1 HUB, Idler

2 2A-1067-100 2 BEARING SERVICE SET, Idler, Includes items 3 & 4

3 NSS 1   BEARING, Roller, Cup

4 NSS 1   BEARING, Roller Cone

5 674012700 1 WASHER, Tongue

6 105023916 1 WASHER, Lock

7 1 105023915 1 NUT, Lock

8 2C-0196-101 1 COVER, Idler Hub

9 2J-0023 1 O-RING

10 2H-0159 1 PLUG

11 761301665 6 BOLT, Hex Flg., M6 x 16 Cl 10.9
CPB-513 - 3-2014 70-16



Hub - Mid-roller

CP0951
70-17



TRAILED TRACK SYSTEM 70 SERIES

Hub - Mid-roller

(2A-0920)

1 - For Special Tooling use p/n 2P-0021 Bearing Locknut Socket available from Camoplast.

Ref. FN Part Number
TTS 
Series Qty. Description

1 2C-2013-101 1 HUB, Idler

2 2A-1066-100 2 BEARING SERVICE SET, Mid-roller, Includes items 3 & 4

3 NSS 1   BEARING, Roller, Cup

4 NSS 1   BEARING, Roller Cone

5 674012700 1 WASHER, Tongue

6 105023916 1 WASHER, Lock

7 1 105023915 1 NUT, Lock

8 2C-0196-101 1 COVER, Idler Hub

9 2J-0023 1 O-RING

10 2H-0159 1 PLUG

11 761301665 6 BOLT, Hex Flg., M6 x 16 Cl 10.9
CPB-513 - 3-2014 70-18



Track & Undercarriage

CP0956
100-1



TRAILED TRACK SYSTEM 80 & 100 SERIES
(INCLUDES 80-3013)

Track & Undercarriage

(2A-0950 & 2A-0926)

Ref. FN Part Number
TTS 
Series Qty. Description

1 G30BP03030 80-3013 1 TRACK, Rubber, 302” x 30”

G36BR02966 100-3612 1 TRACK, Rubber, 324” x 36”

G36BP02967 100-3613 1 TRACK, Rubber, 302” x 36”

2 REF 1 UNDERCARRIAGE ASSY., See page 100-4

3 5W-0281-101 80-3013 4 WHEEL, Idler, TTS Gray, (30” Track)

5W-0287-101 100-3612 4 WHEEL, Idler, TTS Gray, (36” Track)

5W-0287-101 100-3613 4 WHEEL, Idler, TTS Gray, (36” Track)

5W-0287-102 100-3612 4 WHEEL, Idler, ROPA Yellow, (36” Track)

5W-0287-102 100-3613 4 WHEEL, Idler, ROPA Yellow, (36” Track)

5W-0287-103 100-3612 4 WHEEL, Idler, Semi-gloss Black, (36” Track)

5W-0287-103 100-3613 4 WHEEL, Idler, Semi-gloss Black, (36” Track)

4 2C-2030 8 RING, Back-up

5 224091351 4 WASHER

6 2F-0158 32 BOLT, Hex, M20 x 70 Cl 10.9

7 4W-0327-101 80-3013 8 WHEEL, Mid-roller, TTS Gray, (30” Track)

4W-0321-101 100-3612 8 WHEEL, Mid-roller, TTS Gray, (36” Track)

4W-0321-101 100-3613 8 WHEEL, Mid-roller, TTS Gray, (36” Track)

4W-0321-102 100-3612 8 WHEEL, Mid-roller, ROPA Yellow, (36” Track)

4W-0321-102 100-3613 8 WHEEL, Mid-roller, ROPA Yellow, (36” Track)

4W-0321-103 100-3612 8 WHEEL, Mid-roller, Semi-gloss Black, (36” Track)

4W-0321-103 100-3613 8 WHEEL, Mid-roller, Semi-gloss Black, (36” Track)

8 2F-0065 64 WASHER, Flat, M16

9 2F-0087 64 BOLT, Hex, M16 x 50 Cl 10.9

10 2S-0375-001 2 ROLLER, Carrier

11 2F-0265 10 WASHER, M12

12 2F-0005 10 BOLT, Hex, M12 x 30 Cl 10.9
CPB-513 - 3-2014 100-2



Undercarriage Assembly

CP0957
100-3



TRAILED TRACK SYSTEM 80 & 100 SERIES
(INCLUDES 80-3013)

Undercarriage Assembly

(2A-0951 & 2A-0917)

Ref. FN Part Number
TTS 
Series Qty. Description

1 REF 1 FRAME ASSY., See page 100-6

2 REF 1 ALIGNMENT ASSY., See page 100-12

3 REF 2 BOGIE ASSY., Mid-roller, See page 100-14

4 REF 1 TENSIONER ASSY., See page 100-10

5 REF 1 TENSION LINK ASSY., See page 100-8

6 REF 1 CARRIER ASSY., See page 100-16
CPB-513 - 3-2014 100-4



Frame Assembly

CP0958
100-5



TRAILED TRACK SYSTEM 80 & 100 SERIES
(INCLUDES 80-3013)

Frame Assembly

(2A-0951 & 2A-0917)

Ref. FN Part Number
TTS 
Series Qty. Description

1 2A-0953 80-3013 1 FRAME, Main, Includes items 7, 23 & 24

2A-0914 100-3612 1 FRAME, Main, Includes items 7, 23 & 24

2A-0953 100-3613 1 FRAME, Main, Includes items 7, 23 & 24

2 2S-0350 2 PIN, Mounting

3 2C-2024 2 SPACER, Flanged, M20

4 2F-0323 2 BOLT, Hex, M20 x 40 Cl 10.9

5 2C-2025 2 CAP, End

6 2F-0143 2 BOLT, Hex, M20 x 40 Cl 10.9

7 2H-0060 5   FITTING, Grease, 1/8”-27 PTF Short

8 2F-0307 4 BOLT, Socket Hd., M12 x 25 Cl 10.9

9 2C-2157-101 2 DEFLECTOR

10 2A-0931-101 1 CARRIER, Roller, See page 100-16

11 2C-2138 2 RETAINER, Axle Block

12 2F-0269 4 BOLT, Hex Flg., M12 x 40 Cl 10.9

13 2A-0954 80-3013 1 ARM, Alignment, Includes 7, 14 - 24

2A-0915 100-3612 1 ARM, Alignment, Includes 7, 14 - 24

2A-0954 100-3613 1 ARM, Alignment, Includes 7, 14 - 24

14 2C-2032 6 WASHER, Thrust, 60 mm

15 2C-2033 4 WASHER, Thrust, 80 mm

16 2A-0952 80-3013 1 ARM, Tandem, Includes items 7, 17 - 20

2A-0916 100-3612 1 ARM, Tandem, Includes items 7, 17 - 20

2A-0952 100-3613 1 ARM, Tandem, Includes items 7, 17 - 20

17 2B-0116 4 BUSHING, M80 x 85 x 60 Long

18 2J-0118 4 SEAL, Scraper, 80 x 94 x 8 mm Thick

19 2J-0117 6 SEAL, Scraper, 60 x 74 x 8 mm Thick

20 2B-0117 6 BUSHING, 60 x 65 x 60 mm Long

21 2J-0116 2 SEAL, Scraper, 50 x 62 x 7 mm Thick

22 2B-0118 2 BUSHING, 50 x 55 x 60 mm Long

23 2B-0115 2   BUSHING, 140 x 145 x 100 mm Long

24 2J-0119 2   SEAL, Scraper, 140 x 160 x 10 mm Thick

25 2M-0161 1 DECAL, TTS Greasing
CPB-513 - 3-2014 100-6



Tension Link Assembly

CP0947
100-7



TRAILED TRACK SYSTEM 80 & 100 SERIES
(INCLUDES 80-3013)

Tension Link Assembly

(2A-0924)

1 - For Special Tooling use p/n 2P-0019 Seal Installation Tool available from Camoplast.

Ref. FN Part Number
TTS 
Series Qty. Description

2A-0924-101 1 LINK ASSY., Tension, Includes items 1, 5, 6 & 7

1 2A-0925-101 1   LINK, Tension

2 2S-0424 1 PIN, Tensioner

3 2F-0323 1 BOLT, Hex, M20 x 50 Cl 10.9

4 2C-2024 1 SPACER, Flg., M20

5 NSS 1   HUB, Idler, See page 100-18

6 NSS 1   AXLE, Idler

7 1 2J-0026 2   SEAL, Mechanical Face, 127 mm ID
CPB-513 - 3-2014 100-8



Tensioner Assembly

CP0948
100-9



TRAILED TRACK SYSTEM 80 & 100 SERIES
(INCLUDES 80-3013)

Tensioner Assembly

(2A-1001)

Ref. FN Part Number
TTS 
Series Qty. Description

2A-1001 1 TENSIONER ASSY., Track, Includes items 1 - 6, 10

1 2A-0994 1   SEAT, Spring, Includes items 9

2 2M-0145-001 1   SPRING

3 2C-2255 1   SCREW, Compression, M24 x 3 x 240

4 2F-0322 1   WASHER, Flat, 1.25”

5 2S-0429 1   SUPPORT, Head

6 2F-0324 1   SCREW, Set, Hex Socket, M6 x 10 Cl 12.9

7 2C-2262 2 SPACER

8 2F-0181 2 BOLT, Hex, M24 x 70 Cl 10.9

9 2B-0133 2   BUSHING, Oiltite

10 2S-0432-001 1   CAP, Locking

11 2F-0001 4 BOLT, Hex Flg., M12 x 30 Cl 10.9
CPB-513 - 3-2014 100-10



Alignment Assembly

CP0955
100-11



TRAILED TRACK SYSTEM 80 & 100 SERIES
(INCLUDES 80-3013)

Alignment Assembly

(2A-0917, 2A-0922 & 2A-0951)

1 - For Special Tooling use p/n 2P-0019 Seal Installation Tool available from Camoplast.

Ref. FN Part Number
TTS 
Series Qty. Description

2A-0922-101 1 ALIGNMENT ASSY., Lever, Includes items 1 & 3

1 2A-0923-101 1   LEVER, Alignment

2 1 2J-0026 2 SEAL, Mechanical Face, 127 mm ID

3 NSS 2   HUB, Idler, See page 100-18

4 2C-0387 2 PLATE, Lock

5 2F-0188 2 SCREW, Set, Special, 1-1/8” x 85 mm

6 2F-0005 2 BOLT, Hex, M12 x 30 Cl 10.9

7 2C-0008 2 SPACER, Flanged

8 2S-0352 1 PIN, Mounting

9 2C-2024 1 SPACER, Flg., M20

10 2F-0323 1 BOLT, Hex, M20 x 50 Cl 10.9

11 2C-2023 1 WASHER, Thrust, 50 mm
CPB-513 - 3-2014 100-12



Bogie Assembly - Mid-roller

CP0950
100-13



TRAILED TRACK SYSTEM 80 & 100 SERIES
(INCLUDES 80-3013)

Bogie Assembly - Mid-roller

(2A-0917, 2A-0918 & 2A-0951)

1 - For Special Tooling use p/n 2P-0020 Seal Installation Tool available from Camoplast.

Ref. FN Part Number
TTS 
Series Qty. Description

2A-0918-101 1 BOGIE ASSY., Mid-roller, Includes items 1 - 11, 15, 16 & 18, 19

2A-0920-101 1 HUB and AXLE ASSY., Mid-roller, Includes items 2, 11, 16 & 17

1 2A-0919-101 1   DOGHOUSE ASSY., Mid-roller, Includes items 18 - 20

2 2A-0921-101 2   AXLE, Mid-roller

3 2J-0090 2   SEAL, Mechanical Face, 88 mm Sq.

4 2C-1335 2   PLATE, End

5 2C-1334 4   RING, Thrust, 70.3 mm ID

6 2J-0141 2   O-RING

7 2F-0001 6   BOLT, Hex Flg., M12 x 30 Cl 10.9

8 2C-1327 2   COVER, End

9 2F-0242 16   BOLT, Hex, M8 x 20 Cl 10.9

10 2H-0159 2   PLUG, End Cover

11 2C-1320-101 4   HUB, Mid-roller, See page 70-20

12 2S-0351 1 PIN, Mounting

13 2C-2024 1   SPACER, Flg., M20

14 2F-0323 1   BOLT, Hex, M20 x 50 Cl 10.9

15 2H-0060 1 FITTING, Grease, 1/8”-27 PTF Short

16 1 2J-0017 1   SEAL, Mechanical Face

17 2B-0119 2   BUSHING, PT, 70 x 75 x 80 mm Long

18 NSS 2     SCREW, Hex Socket, M12 x 30

19 NSS 2     PIN, Connection

20 NSS 1     DOGHOUSE, Mid-roller
CPB-513 - 3-2014 100-14



Carrier Assembly

CP0959
100-15



TRAILED TRACK SYSTEM 80 & 100 SERIES
(INCLUDES 80-3013)

Carrier Assembly

(2A-0931)

1 - For Special Tooling use p/n 2P-0022 Bearing Locknut Tool available from Camoplast.

Ref. FN Part Number
TTS 
Series Qty. Description

2A-0931-101 1 CARRIER ASSY., Roller, Includes items 1 - 11

1 2C-2046-101 1   AXLE, Carrier Roller

2 2J-0120 2   SEAL, Grease

3 2A-0932-101 2   HUB, Roller Carrier, Includes 6 & 9

4 2A-1064-100 2   BEARING SERVICE SET., Inner, Includes items 5 & 6

5 NSS 2     BEARING, Roller, Cone

6 NSS 2     BEARING, Roller, Cup

7 2A-1065-100 2   BEARING SERVICE SET., Outer, Includes items 8 & 9

8 NSS 2     BEARING, Roller, Cone

9 NSS 2     BEARING, Roller, Cup

10 2C-2080 2   WASHER, Tongue, #06

11 2F-0247 2   WASHER, Lock

12 1 2F-0246 2   NUT, Lock

13 2M-0024-101 2   CAP, Hub

14 2F-0005 10 BOLT, Hex, M12 x 1.75 x 30 Cl 10.9

15 2F-0265 10 WASHER, Flat
CPB-513 - 3-2014 100-16



Hub - Idler

CP0949
100-17



TRAILED TRACK SYSTEM 80 & 100 SERIES
(INCLUDES 80-3013)

Hub - Idler

(2A-0922 & 2A-0924)

1 - For Special Tooling use p/n 2P-0021 Bearing Locknut Socket available from Camoplast.

Ref. FN Part Number
TTS 
Series Qty. Description

1 2C-2013-101 1 HUB, Idler

2 2A-1067-100 2 BEARING SERVICE SET, Idler, Includes items 3 & 4

3 NSS 1   BEARING, Roller, Cup

4 NSS 1   BEARING, Roller Cone

5 674012700 1 WASHER, Tongue

6 105023916 1 WASHER, Lock

7 1 105023915 1 NUT, Lock

8 2C-0196-101 1 COVER, Idler Hub

9 2J-0023 1 O-RING

10 2H-0159 1 PLUG

11 761301665 6 BOLT, Hex Flg., M6 x 16 Cl 10.9
CPB-513 - 3-2014 100-18



Hub - Mid-roller

CP0951
100-19



TRAILED TRACK SYSTEM 80 & 100 SERIES
(INCLUDES 80-3013)

Hub - Mid-roller

(2A-0920)

1 - For Special Tooling use p/n 2P-0021 Bearing Locknut Socket available from Camoplast.

Ref. FN Part Number
TTS 
Series Qty. Description

1 2C-2013-101 1 HUB, Idler

2 2A-1066-100 2 BEARING SERVICE SET, Mid-roller, Includes items 3 & 4

3 NSS 1   BEARING, Roller, Cup

4 NSS 1   BEARING, Roller Cone

5 674012700 1 WASHER, Tongue

6 105023916 1 WASHER, Lock

7 1 105023915 1 NUT, Lock

8 2C-0196-101 1 COVER, Idler Hub

9 2J-0023 1 O-RING

10 2H-0159 1 PLUG

11 761301665 6 BOLT, Hex Flg., M6 x 16 Cl 10.9
CPB-513 - 3-2014 100-20



Axles

CP0972

1

Straight I-Beam
101-1



FITMENT KITS

Axles

NOTE: Axle shown is representative of the axle design. Actual axle may vary from the illustration.

Ref. FN Part Number
TTS 
Series

Track 
Gauge 

(in.)

Axle Pin 
Diameter 

(in.) Serialized
Mounting 

Type Description

1 2C-1420 70 Series 87 4.5 No Weld On Straight I-Beam Axle

2C-1554 70 Series 104 4.5 No Bolt On Straight I-Beam Axle

2C-1575 70 Series 115 4.5 No Bolt On Straight I-Beam Axle

2A-1030-100 70 Series 123 4.5 No Bolt On Straight I-Beam Axle

2A-1029-100 70 Series 123 4.5 No Bolt On Straight I-Beam Axle

2C-1564 70 Series 128 4.5 No Bolt On Straight I-Beam Axle

2C-1572 100 Series 93 5.5 No Weld On Straight I-Beam Axle

2C-1501 100 Series 104 5.5 No Bolt On Straight I-Beam Axle

2A-0790 100 Series 106 5.5 Yes Bolt On Straight I-Beam Axle

2C-1294 100 Series 118 5.5 No Weld On Straight I-Beam Axle

2A-1032-100 100 Series 116 5.5 Yes Bolt On Straight I-Beam Axle

2C-1506 100 Series 120 5.5 No Weld On Straight I-Beam Axle

2C-1528 100 Series 120 5.5 No Bolt On Straight I-Beam Axle

2A-1031-100 100 Series 126 5.5 Yes Bolt On Straight I-Beam Axle

2C-1205 100 Series 160 5.5 No Bolt On Straight I-Beam Axle

2C-1522 100 Series 160 5.5 No Bolt On Straight I-Beam Axle
CPB-513 - 3-2014 101-2



4”& 5.5” Straight Pins

CP0990

4” Pin

5.5” Pin
101-3



FITMENT KITS

4” & 5.5” Straight Pins

(2A-0962 & 2A-0935)

1 - 4” Pin (Pin is 4” diameter on UC side and 4.5” diameter on axle side)

2 - 5.5” Pin

Ref. FN Part Number
TTS 
Series Qty. Description

1 1 2A-0963-101 1 PIN, Main (Black)

2 1 2C-2168 2 WASHER, Thrust, 105 mm

3 1 2H-0060 1 FITTING, Grease, 1/8”-27 PTF short

4 1 2C-2169 1 CAP, End

5 1 224090131 4 WASHER, Flat, M20

6 2F-0107 4 BOLT, Hex, M20 x 60 Cl 10.9

7 1 3F-0044 1 BOLT, Hex, 3/4”-10 UNC x 7” Gr 8

8 1 3F-0004 1 NUT, Lock, 3/4”-10 UNC

9 2 2A-0936-101 1 PIN, Main (Black)

10 2 2C-2034 2 WASHER, Thrust, 140 mm

11 2 2C-2049 1 CAP, End, 140 mm

12 2 224091351 4 WASHER, Flat, 21.4” x 42” x 5”

13 2 3F-0015 1 BOLT, Hex, 1”-8 UNC x 8” Gr 8

14 2 3F-0016 1 NUT, Lock, 1”-8 UNC
CPB-513 - 3-2014 101-4



6”& 9” Stabilizer Assemblies

CP0043

A

101-5



FITMENT KITS

6” & 9” Stabilizer Assemblies

(2A-0585 & 2A-0587)

Note:   A TTS undercarriage system uses mulitple stabilizer assemblies to limit undercarriage rotation and to help
spread the twisting loads around the pin and back into the center axle. Correct adjustments are critical to
proper operation and to maintain track alignment. Make sure to reference your Owner’s Manual for proper
adjust procedures.

1 - Used with 6” Stabilizer

2 - Used with 9” Stabilizer

Ref. FN Part Number
TTS 
Series Qty. Description

1 2A-0529 1 TURNBUCKLE, 6” (Dimension A = 6”)

2A-0583 1 TURNBUCKLE, 9” (Dimension A = 9”)

2 3F-0040 2 BOLT, Hex, 4” x 1”-4 UNC Gr 8

3 3F-0041 2 NUT, Jam, 1”-14 UNC Gr 8

4 3F-0042 1 BOLT, Hex, 2-3/4” x 1/4”-20 UNC Gr 8

5 3F-0043 1 NUT, Hex, Nylon, 1-1/4”-20 UNC Gr 8

6 96746854 1 FITTING, Grease, 1/4”-28 BSPT

7 1 2C-1003 2 LINK, Threaded

2 2M-0027 2 LINK, Threaded
CPB-513 - 3-2014 101-6



16.75”& 24” Stabilizer Assemblies

CP0991

A

101-7



FITMENT KITS

16.75” & 24” Stabilizer Assemblies

(11STL625_a1 & 11STL624_a1)

Note:   A TTS undercarriage system uses mulitple stabilizer assemblies to limit undercarriage rotation and to help
spread the twisting loads around the pin and back into the center axle. Correct adjustments are critical to
proper operation and to maintain track alignment. Make sure to reference your Owner’s Manual for proper
adjust procedures.

Ref. FN Part Number
TTS 
Series Qty. Description

2C-2249-100 1 STABILIZER ASSY., 16.75” (Dimension A = 16.75”), Includes 1 - 4

2C-2235-100 1 STABILIZER ASSY., 24” (Dimension A = 24”), Includes 1 - 4

1 NSS 1 TUBE, Stabilizer

2 NSS 1 BOLT, Eye, LH, M30 x 3

3 NSS 1 BOLT, Eye, RH, M30 x 3

4 NSS 1 NUT, Hex, M30 x 3

5 3F-0040 2 BOLT, Hex, 4” x 1”-14 UNC Gr 8

6 3F-0041 2 NUT, Jam, 1”-14 UNC Gr 8
CPB-513 - 3-2014 101-8



101-9





Printed in U.S.A Camoplast © 2014


	tABLE OF CONTENTS
	FOREWORD
	Track Series & Brand Comparison
	Abbreviations
	Location of Product Model and Serial Number (Identification plate)
	Parts Ordering Procedure
	Parts List Format

	Trailed Track System 70 SERIEs
	Track & Undercarriage
	Undercarriage Assembly
	Frame Assembly
	Tension Link Assembly
	Tensioner Assembly
	Alignment Assembly
	Bogie Assembly - Mid-roller
	Hub - Idler
	Hub - Mid-roller

	Trailed Track System 80 & 100 SERIES (INCLUDES 80-3013)
	Track & Undercarriage
	Undercarriage Assembly
	Frame Assembly
	Tension Link Assembly
	Tensioner Assembly
	Alignment Assembly
	Bogie Assembly - Mid-roller
	Carrier Assembly
	Hub - Idler
	Hub - Mid-roller

	Fitment KITS
	Axles
	4” & 5.5” Straight Pins
	6” & 9” Stabilizer Assemblies
	16.75” & 24” Stabilizer Assemblies




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


